GRAVELY.

8000 SERIES
GROUNDS
MAINTENANCE
TRACTORS
PARTS CATALOG



TO CONTINUE ITS PROGRAM OF QUALITY AND DESIGN IMPROVEMENT, THE MANUFACTURER
RESERVES THE RIGHT TO CHANGE SPECIFICATIONS, DESIGNS AND PRICES WITHOUT NOTICE
AND WITHOUT INCURRING OBLIGATION

QGRAVELY

CLARKE GRAVELY CORPORATION
A Studebaker-Worthington Company

1 Gravely Lane
Clemmons, N. C. 27012




TABLE OF CONTENTS

Page
B 6= L= .41 E3=1 (o) o 1
Number One Shaft and Forward ClutCh .. .. i i i i e et et e 2
Number Two Shaft and Reverse ClutCh ... ... i i i e e e e, 3
Number Four Shaft and Idler Gears . ......ovi ittt it e et e e ettt eaneenns 4
Number Five Shaft, First Gear and Second Gear. .........couiiiii ittt ittt et 4
Number Six Shaft, Brake Band and Sliding Gears ..................oiiiiiiiiiiiiiiiininn.. 5
Number Seven Shaft, Pinion Shaft and Final Drive Gear ..ottt i, 6
Number Eight Shaft and Differential .......... . i i i et i, 6
Number Nine Shaft and PTO ClUlCh ... i i i e e et e et aaannn 7
Number Ten Shaft and PTO Drive Gear .....cvvvtirii ittt ettt et ettt ieaeeenn 8
Number Eleven - Forward and Reverse ClUutCh. .. ... . it i i e e e e, 8
Number Twelve - TransmiSSion CaS .. ...ttt it ittt ittt i tie e teeetae s ennnenn. 9
Number Thirteen - TransmisSiON COVer . ...ttt ettt ettt e s saneeannnn, 10
[V F= U T 7= 1 I 1R G 11
Hydraulic Sy s em . oot ettt e e 12
Steering - Commercial Tractor ... .. i i i i i i i i i e ettt et 14
Steering - ConsUMEr TraCIOr o ..ot i ittt e it ee et ittt et tieee i eannneenans 15
Transmission Controls and Brake Lever Controls .. ...ttt e eee e 16
B = Vo €o Y o - .2 1= S OO 18
Rear Hitch for Models 8102, 8122, 8123, 8129, 8162-B, 8163-Band 8169 ............ccovvnuun.. 20
Rear Hitch for Models 8162-T, 8183-T, 8163-T, 8179and 8199 . ........co it ieienenn 20
Engine, Fuel System and Exhaust System for Models 8102, 8122, 8128 and 8129 ............... 21
Engine, Fuel System and Exhaust System for Models 8162-T, 8163-T, and 8183-T.............. 22
Engine, Fuel System and Exhaust System for Models 8162-B, 8163-B and 8169 ................ 23
Engine, Fuel System and Exhaust System for Model 8199 . ......... ... iiiiiiiiiviiiinnnnnn. 24
Engine, Fuel System and Exhaust System for Model 8179 . ... ... ... ... . i ittt iiiiinnnnn.. 25
Electric System for Models 8122 and 8123 .. ... . ittt ittt e ettt ernnens 26
Electric System for Model 8102 .. ...ttt i i ittt ettt e s 27
Electric System for Model 8128 and 8129 ... ... . ittt i ettt e iinanas 28
Electric System for Models 8162-T, 8163-T and 8183-T ...........ciiiiiiiiiiiiienennnnn, 29
Electric System for Model 8160 ... ..t i e ittt ettt st e 30
Electric System for Model 8109 ... i i i it ettt ittt it 31
Electric System for Model 8179 ... ... i i i ettt i ettt et et 32
Electric System for Models 8162-B and B163-B ...ttt i, 33
Front and Rear Wheel . ... i i i i i i i it e i ittt et ettt e e enenenesnsnanenenns 34
Wiring Diagram for 8102 . ... .. e i e it e e e e 35
Wiring Diagram for 8122 and 8123 .. ... ..t ettt 35
Wiring Diagram for 8162-B, 8163-B, 8128 and 8129 ... ... ... . i ittt iinnnanns 36
Wiring Diagram for 8162-T, 8163-T and 8183-T .. ...ttt ittt ittt iieiiiiiiieteienanannns 36
Wiring Diagram for 8128-B, 8129, 8162-B and 8163-B ........ ... ... ittt i 37
Wiring Diagram for 8190 ... i i et e et e i e e, 37
Wiring Diagram for 8189 ... ... i i i i i i ittt ittt ettt 38
Wiring Diagram for 8170 ... ot i i ittt et e ettt ittt e 38




TRANSMISSION

Item No. Part No. Qty. Description

1 Refer To: Number 1 Shaft, Forward Clutch

2 Refer To: Number 2 Shaft, Reverse Clutch

3 Refer To: Number 3 Shaft, 3rd and 4th Gear

4 Refer To: Number 4 Shaft, Idler

5 Refer To: Number 5 Shaft, 1st and 2nd Gear

6 Refer To: Number 6 Shaft, Brake and Sliding Gear
7 Refer To: Number 7 Shaft, Pinion and Final Drive
8 Refer To: Number 8 Shaft, Differential Assembly

9 Refer To: Number 8 Shaft, PTO Ciutch Assembly
10 Refer To: Number 10 Shatft, PTO Drive Assembly
1" Refer To: Number 11, Forward-Reverse Clutch Assembly
12 Refer To: Number 12, Transmission Case Assembly
13 Refer To: Number 13, Transmission Cover Assembly
14 18089 2 Pin, Dowel; .375 x .625

15 18027 1 Gasket, Transmission Cover

16 17929 1 Arm, Shifter

17 17945 1 Arm, Shifter

18 421202 2 Pin, Spring; 3/16 x 1

19 21141 2 Washer, Felt; (Special for Trans.)

20 17944 1 Arm, Shifter

21 271089 1 Key, Woodruff; .125 x .375 Hard

22 11135 2 Ring, Retaining; .750 Shaft

23 11223 2 Race, Bearing Thrust; .752 x 1.240 x .030
24 20444 2 Spring, Comp Type; 1.0 x .80 x 36 Lb/in
25 23370 6 Roller, Clutch

26 18019 1 Lever, PTO

27 18047 2 Piate, Clutch

28 190171 4 Nut, Lock; 1/2-20 Washer Insert

29 180126 6 Bolt, Hex; 3/8-16 x 1-1/2

30 180132 2 Bolt, Hex; 3/8-16 x 2-1/4

31 456004 6 Nut, Lock; 3/8-16 Washer insert Hex

32 11270 2 E-Ring; .750 Shaft

33 21371 1 Drum, Brake

34 18162 1 Band, Brake Asm.

35 124589 1 Nut, Hex; 5/8-11

36 18165 1 Bushing; .530 x .750 x 2.06

37 120396 1 Washer, Flat; .500 x 1.062 x .095

38 180188 1 Bolt, Hex; 1/2-13 x 2-3/4

39 17926 1 Weldment, Shifter

40 124549 1 Key, Woodruff; .187 x .750 Hard




NUMBER ONE SHAFT AND FORWARD CLUTCH

Item No. Part No.

Q
<

Description

1 20447 1 Shaft, Splined Fwd Clutch

2 117989 1 Key, Woodruff; 3/16 x 1-1/4 Hard No. 19
3 431787 1 Key, Woodruff; .188 x .625 Hard

4 18025 1 Gear and Bearing Asm.

5 17949 4 Bearing Needle; 3/4 x 1 x 1/2

6 11223 5 Race, Bearing Thrust; .752 x 1.240 x .030
7 6741 3 Bearing, Needle Thrust; .752 x 1.240 x .078
8 17926 1 Weldment, Shifter

9 20755 1 Weldment, Shift Rail

10 18011 1 Gear, Spur; 2-Speed

11 18007 1 Gear and Bearing Asm.

12 18047 1 Plate. Clutch

13 6742 1 Race, Bearing Thrust; .060

14 11135 3 Ring, Retaining; .750 Shaft

15 18006 1 Gear, Bevel

16 18003 1 Gear, 10 DP 16 Teeth x .750 Standard

17 14998 1 Race, Bearing Thrust; .752 x 1.240 x .095
18 17913 1 Bearing, Needle; 3/4 x 1 x 3/4

19 17925 1 Bushing, 2-Speed

20 17929 1 Arm, Shifter

21 21141 1 Washer, Felt; (Special for Trans.)

22 421202 1 Pin, Spring; 3/16 x 1

23 17919 1 Ring, Retaining; 1.969 Shaft

24 18872 1 Ring. Retaining; 3.156 Bore

25 17915 1 Bearing, Ball; 1.968 x 3.149 x .629

26 17917 1 Seal, Oil; 2.250 x 3.005 x .375

27 18024 1 Hub, Ciutch

28 18035 2 Seal, Oil; 3/4 x 1-5/8 x 1/4 !
29 Number 11, Forward-Reverse Clutch Assembly
30 190171 2 Nut, Lock; 1/2-20 Washer Insert

31 20444 1 Spring, Comp Type; 1.0 x .80 x 36 Lb/in
32 23370 3 Roller, Clutch




NUMBER TWO SHAFT AND REVERSE CLUTCH 7[

item No. Part No. Qty. Description

1 431787 1 Key, Woodrutf; .188 x 625 Hard

2 20448 1 Shaft, Splined Rev Clutch

3 11223 6 Race, Bearing Thrust; .752 x 1.240 x .030
4 6741 3 Bearing, Needle Thrust; .752 x 1.240 x 078
5 18020 1 Gear, |dler Asm.

6 17949 4 Bearing, Needle; 3/4 x 1 x 1/2

7 11135 3 Ring, Retaining; .750 Shaft

8 6742 1 Race, Bearing Thrust; .060

9 17947 1 Assembly, Reverse Gear and Bearing

10 17913 1 Bearing, Needle; 3/4 x 1 x 3/4

11 17919 1 Ring, Retaining; 1.969 Shaft

12 18872 1 Ring, Retaining; 3.156 Bore

13 17915 1 Bearing, Balf; 1.968 x 3.149 x .629

14 17917 1 Seal, Oil; 2.250 x 3.005 x .375

15 18024 1 Hub, Clutch

16 18035 1 Seal, Oil; 3/4 x 1-5/8 x 1/4

17 190171 2 Nut, Lock; 1/2-20 Washer Insert

18 18047 1 Plate, Clutch

19 20444 1 Spring, Comp Type; 1.0 x .80 x 36 Lb/in
20 18003 1 Gear, 10 DP 16 Teeth x .750 Standard

21 Number 11, Forward-Reverse Clutch Assembly
22 23370 3 Roller, Clutch

NUMBER THREE SHAFT, THIRD GEAR AND FOURTH GEAR

Item No. Part No. Qty. Description

1 18000 1 Bearing, Thrust Race Torr Trc-1018
2 17999 1 Spacer, 1.027 x 1.125 x .457
3 19535 1 Gear
‘4 17997 1 Shatt, Splined
5 17992 1 Gear, 10 DP 16 Teeth x .750
<] 15118 1 Gear, 10 DP 20 Teeth x .600
7 17914 2 Bearing, Needle; 5/8 x 13/16 x 3/4 3




NUMBER FOUR SHAFT AND IDLER GEARS

Item No.  Part No. Qty. Description

15118 1 Gear, 10 DP 20 Teeth x .600
17995 1 Shaft, Splined

15115 1 Gear, 10 DP 30 Teeth x .500
17913 2 Bearing, Needle; 3/4 x 1 x 3/4

HWN =

NUMBER FIVE SHAFT, FIRST GEAR AND SECOND GEAR

item No. Part No. Qty. Description

1 15115 1 Gear, 10 DP 30 Teeth x .500
2 17993 1 Spacer, 1.057 x 1.250 x .550
3 17992 1 Gear, 10 DP 16 Teeth x .750
4 17989 1 Shaft, Splined

,5 15118 1 Gear, 10 DP 20 Teeth x .600
6 2

17913 Bearing, Needle; 3/4 x 1 x 3/4




NUMBER SIX SHAFT, BRAKE BAND AND SLIDING GEARS %

Item No.  Part No. Cﬁ/ Description

1 456390 2 Pin, Spring; 1/4 x 3/4

2 20762 1 Weldment, Rail Shift Fork 2 & 4 Range
3 20761 1 Wetdment, Rail Shift Fork 1 & 3 Range
4 14988 1 Gear, 8 DP 16 Teeth x .850

5 14987 1 Ring, Retaining; 1.00 Shaft

6 21370 1 Shaft, Slide Gear

7 14989 1 Gear, Sliding; 10 DP, 30 Teeth x .594
8 14995 1 Gear, Sliding; 10 DP, 36 Teeth x .594
9 14998 1 Race, Bearing Thrust; .752 x 1.240 x .095
10 17937 1 Weldment, 2nd and 4th Shifter

11 17940 1 Weldment, 1st and 3rd Shifter

12 18018 1 O-Ring; 5/8 x 3/4 x 1/16

13 17943 1 Bushing; .756 x 1.125 x .75

14 17944 1 Arm, Shifter

15 271089 1 Key, Woodruff; .125 x .375 Hard

16 421202 1 Pin, Spring; 3/16 x 1

17 17945 1 Arm, Shifter

18 11063 1 Bearing, Needle; 3/4 x 1 x 3/4

19 17913 1 Bearing, Needle; 3/4 x 1 x 3/4

20 21371 1 Drum, Brake

21 120396 1 Washer, Flat; .500 x 1.062 x .095

22 124589 1 Nut, Hex; 5/8-11

23 18162 1 Band, Brake Asm.

24 18165 1 Bushing; .530 x .750 x 2.06

25 180188 1 Boit, Hex; 1/2-13 x 2-3/4

26 21141 1 Washer, Felt; (Special for Trans.)

27 15137 1 Seal, Oil; .750 x 1.254 x .188




NUMBER SEVEN SHAFT, PINION SHAFT AND FINAL DRIVE GEAR

Item No.  Part No.

19340
17987
17986
17912

AWK =

Qty.

2
1
1
2

Description

Race, Bearing Thrust; 1.002 x 1.552 x .030
Gear, 8 DP 30 Teeth x .750

Pinion, Final Drive

Bearing, Needle; 1.000 x 1.250 x .750

NUMBER EIGHT SHAFT AND DIFFERENTIAL

Item No.  Part No.

1 19957
2 17984
3 19956
4 19953
5 17980
6 12667
7 19952
8 19954
9 19955
10 20513
1 20514
12 18052
13 18055
147 187184
15 124829
16 102897

2
<

NN A=A I

Description

Axle, Bevel Gear Diff.

Bearing, Ball; 1.378 x 2.834 x .669
Cap, Diff. End

Gear, Bevel

Ring, Retaining; 1.000 Shaft
Block, Drive

Pinion, Bevel

Pin, Spider Pinion

Gear, Final Drive

Bolt, Hex; 5/16-18 x 2.5 Grade-8
Nut, Hex; 5/16-18 Grade-8

Hub, Wheel

E-Ring; 1.125 Shaft

Key, Woodruff; .250 x 2.125 Soft
Nut, Jam; 3/8-16 Hex

Screw, Set; 3/8-16 x 1-1/4 SQ HD Cup Point




NUMBER NINE SHAFT AND PTO CLUTCH

Item No.

DN WN =

1
12
13
14
15
16
17
18
19
20
21
22
23
24

Part No.

15733
17965
17964
17963
17959
11225
17960
14998
17958
17957
17949
9960
17952
17967
17953
17966
124549
17951
18018
18016
11270
18017
18019
17962

Qt

<

B N A NI U o bt A N b b b ek A N = RD l

Description

Ring, Retaining; .750 Shaft

Gear, Spur PTO; 10 DP 22 Teeth x 1.200 Std.
Spring, Comp Type; 5 x 1.50 x 200 Rate
Throw-Out, PTO

Bearing, Thrust Race

Bearing, Needle Thrust; 1.002 x 1.552
Assembly, Shifting Collar

Race, Bearing, Thrust; .752 x 1.240 x .095 Torr Trc-1220
Spacer, PTO

Cup, Clutch

Bearing, Needle; 3/4 x 1 x 1/2

Bearing, Torrington B-128 (B-128-OH)
Cup, Clutch

Bearing, Ball; 1.378 x 2.440 x .551
Cone, Clutch Brg. Assy.

Ring, Retaining; 1-3/8 Eaton 340-1

Key, Woodruff; .187 x .750 Hard

Shaft, PTO Ciutch

O-Ring; 5/8 x 3/4 x 1/16

Yoke, PTO

E-Ring; .750 Shaft

Shaft, PTO Yoke

Lever, PTO

Bushing

Y




NUMBER TEN SHAFT AND PTO DRIVE GEAR

ltem No. Part No. Qty. Description

1 19538 1 Shaft, PTO

2 14640 1 Assembly, Bearing; 1.000 x 1.980 x 1.243

3 17924 1 Spacer; 1.060 x 1.250 x .450

4 17922 1 Gear, Spur PTO; 10 DP 56 Teeth x .750 Std.
5 124589 1 Nut, Hex; 5/8-11

6 17923 1 Seal, Oil; 1.375 x 2.129 x .312

7 421879 1 Washer, Flat .656 x 1.250 x .100

Item No. PartNo. Qty. Description
1 20449 1 Assembly, Clutch Disc
2 18041 2 Spring, Belleville
3 18548 1 Shim (.030) Fwd-Rev Clutch
4 18042 1 Bearing, Ball; 1.574 x 3.149 x .708
5 19063 1 Cam, Clutch
6 18043 1 Ring, Retaining; 1.562 Shaft
7 , 20444 1 Spring, Comp Type; 1.0 x .80 x 36 LB/IN
8 11223 1 Race, Bearing Thrust; .752 x 1.240 x .030
9 11135 1 Ring. Retaining; .750 Shaft




NUMBER TWELVE - TRANSMISSION CASE

m ltem No. Part No. Qty. Description
1 180079 2 Bolt, Hex; 5/16-18 x 1
2 120214 2 Washer, Lock; 5/16 SP
3 15137 1 Seal, Oil; .750 x 1.254 x .188
4 18859 1 Cap, Front PTO
5 18857 1 Gasket, Front Cap
3] 9660 1 Bearing, Torrington B-128 (B-128-OH)
7 17923 1 Seal, Oil; 1.375 x 2.129 x .312
8 103877 - 3 Plug, Pipe; 1/8 In. SQ HD Steel
9 17936 4 Spring, Compression; 1.50 x .30 x 26 LB/IN
10 274301 5 Ball, Steel; 5/16
11 17913 4 Bearing, Needle; 3/4 x 1 x 3/4
12 103880 1 Plug, Pipe; 1/2 In. SQ HD Steel
13 108686 1 Elbow, 1/2 90 Degree Street
14 18036 2 Stud, Clutch
15 17910 1 Assembly, Transmission Case
16 18421 1 Plate, Cover
17 18422 1 Gasket, Cover Plate
18 120394 2 Washer, Flat; .406 x .812 x .065
19 180120 2 Bolt, Hex; 3/8-16 x .750
20 18810 1 Retainer, Axle Brg. L.H.
21 18030 1 Gasket
22 18029 1 Bearing, Ball; 1.250 x 2.250 x .500
23 18812 1 Ring, Retaining
24 18031 1 Seal, Oil Axle
25 180191 4 Bolt, Hex; 1/2-13 x 3-1/4 x .5651
26 18024 1 Hub, Ciutch
27 17917 1 Seal, Oil; 2.250 x 3.005 x .375
28 17967 1 Bearing, Ball; 1.378 x 2.440
29 24772 1 Spring
30 121664 1 Nipple, Pipe; 1/2 x 2-1/2
31 19472 1 Cap, Pipe; 1/2 NPT
32 17925 1 Bushing, 2-Speed
33 17943 1 Bushing; .756 x 1.125 x .75
34 17914 1 Bearing, Needle; 5/8 x 13/16 x 3/4
35 17915 1 Bearing, Ball; 1.968 x 3.149 x .629
36 18872 1 Ring, Retaining; 3.156 Bore
37 17919 1 Ring, Retaining; 1.969 Shaft

' 38 17912 1 Bearing, Needle; 1.000 x 1.250 x .750

b 39 18035 1 Seal, Oil; 3/4 x 1-5/8 x 1/4

40 18200 1 Pin, Interlock
a1 421743 1 Plug, Cup; 3/8
42 17946 1 Plug




NUMBER THIRTEEN - TRANSMISSION COVER

%

_\,

8

ltem No. Part No. Qt

<

Description

1 17919 1 Ring, Retaining; 1.969 Shaft

2 18872 1 Ring, Retaining; 3.156 Bore

3 17915 1 Bearing, Bal!; 1.968 x 3.149 x .629

4 17913 3 Bearing, Needle; 3/4 x 1 x 3/4

5 17914 1 Bearing, Needle; 5/8 x 13/16 x 3/4

6 17912 1 Bearing, Needle; 1.000 x 1.250 x .750

7 103879 1 Plug, Pipe; 3/8 IN SQ HD Steel

8 18022 1 Trans, Cover Assy.

9 17917 1 Seal, Oil; 2.250 x 3.005 x .375

10 18024 1 Hub, Clutch

1 18030 1 Gasket

12 18035 1 Seal, Oil; 3/4 x 1-5/8 x 1/4

13 18810 1 Retainer, Axle Brg. L.H.

14 18029 1 Bearing, Ball; 1.250 x 2.250 x .500

15 180191 4 Bolt, Hex; 1/2-13 x 3-1/4

16 18812 1 Ring, Retaining ﬂ
17 18031 1 Seal, Oil Axle

18 11063 1 Bearing, Needle; 3/4 x 1 x 3/4 /

10




MANUAL LIFT

-
o

Item No.

1
2
3
4
5
6
7
8
9

Part No.

187184
18404

11108

180124
11106
11105
10670
18732

102897

124829
11670
10682
11116
11113
11117
11119
19367
11118
18355

456004
11112

Qty.

S POR = o o ed et b R) e

Description

Key, Woodruff; .250 x 2.125 Soft
Shaft, Lift Lever Weldment

Casting, Locator

Boit, Hex; 3/8-16 x 1-1/4

Stop, Lever

Spring, Stop

Knob, Control

Rod, Lever Stop

Screw, Set; 3/8-16 x 1-1/4 SQ HD Cup Point
Nut, Jam; 3/8-16 Hex

Washer, Speciai Flat; .45 x .99 x .10
Spring, Compression; 2 x .720 x 15.5 LB/IN
Pawl, Lever

Assembly, Lever Lift

Guide, Push Rod

Grip, Flex

Tip, Push Rod

Rod, Lever Push

Bushing, Pivot

Nut, Lock; 3/8-16 Washer Insert Hex
E-Ring; 1.000 Shaft Copper

11




HYDRAULIC SYSTEM

12




Item No.

WWWWWRRNNNMNMONRRNR = = = oo oo
AORN SO NDNEOINZCOONDNARNe@RPNIARWN =

35

36
37
38

39
40
41
42
43
44

45
46
47
48

Part No.

18799
18797
18809
12626
18807
18798
18808
271089
18422
18813
426370
18816
18817
18818
22460
180122
419454
19167
18822
18355
11112
18830
18826
31284
180181
435507
21286
18829
18828
18825
120392
180050
19165
19166
31283
18843
31282
18833
121224
18836
31303
132848
190254
22457
11261
18845
31165
31276
456004
120910
167257
21287

»
Aok

Qty.

S D AW AN = AN = e N e b A b b ek ek od ek d G0 A RO R = RO D L) e e ) o b b e RN =

Description

Ring, Retaining; 1.378 Bore

Shaft, Hyd Pump

Ring, Retaining; .594 Shaft
Bearing, Ball; .590 x 1.3780 x .433
Spacer, .588 x .620 x .750

Spacer, .620 x .750 x .364

Gear, Hyd Pump

Key, Woodruff; .125 x .375 Hard
Gasket, Cover Piate

Pump, Hydraulic

Screw, Cap; 3/8-16 Hex Socket HD
Adapter (P-H #2503-8-6)

Adapter (P-H #0503-10-6)

Adapter (P-H #3903-6-6)
Weldment, Hyd Tank

Bolt, Hex; 3/8-16 x 1

Nut, Lock; 1/4-20 Washer Insert
Adapter (P-H #050-6-6)

Weldment, Lift Lever Shaft
Bushing, Pivot

E-Ring; 1.000 Shaft Cover

Shaft, Hyd. Cy!.

Adapter (P-H #2503-4-4)

Cylinder, Hydraulic

Bolt, Hex; 1/2-13 x 2

Nut, Lock; 1/2-13 Washer Insert
Adapter (P-H #0503-4-4)

Adapter (P-H #3503-6-6)

Adapter (P-H #2503-6-6)

Valve, Hydraulic

Washer, Flat; .281 x 6.25 x .065
Bolt, Hex; 1/4-20 x 2-3/4

Line, Return Valve to Tank

Line, Hyd. (in) Tank to Pump

Line, Hyd. (in} Tank to Pump Com.
Line, Hyd. (out) Valve to Pump
Line, Hyd. (out) Valve to Pump Com.
Rod, Weldment Hyd Valve

Pin, Cotter; .094 x 1.000

Rod, Hyd. Control

Rod, Hyd. Control Com.

Screw, Machine; 10-24 x 1 RD HD
Nut, Lock; 10-24 Washer Insert
Gauge, Hyd Tank Level

Knob, Adj. Control

Hose, Hyd 14.5 66

Plate, Control Cover Hyd.

Plate, Control Cover Hyd. Com.
Nut, Lock; 3/8-16 Washer Insert Hex
Screw, Machine; 10-24 x 3/4 RD HD
Screw, Tapping; 1/4-20 x 1/2 Pan HD C-Recess
Adapter (P-H #3903-4-4)

13




14

STEERING - COMMERCIAL TRACTOR

Item No.

WOE~NOOHWN -

Part No.

411027
23312
456007
18463
31270
411031
124589
125233
23237
271781
21668
23209
124934
126952
435507
419456
21148
21147
180149
31304
446470
456004
14998
21079
21077
21076
21078
443734
419455
454473
21075
24442
20273
10174
23376
31426
418692
120376
21246
18785
121222
190139
181018
21669
120388
23241
24438
24490
31281
131016

2
<

A A A S ARNRNNRNBEN AN A= 2N S22 RNRNRORNRORN=SRRNRORNN 4 2RNWRRRORORN = AN SN2 a0 l

Description

Fitting, Lube; 1/4-28

Assembly, Steering Axle

Nut, Lock; 3/4-10 Washer insert
Weldment, King Pin

Arm, Axle Tie Rod

Fitting, Lube; 1/4-28 45 Deg. Elbow
Nut, Hex; 5/8-11

Nut, Hex Slotted; 3/8-24

Tube, Axle Pivot

Bolt, Hex; 3/4-10 x 4-1/2

Assembly, Rod End; RH

Tube, Tie Rod

Nut, Jam; 1/2-20

Bolt; 5/16-18 x 5-1/2 RD HD SQ NK

Nut, Lock; 1/2-13 Washer Insert

Nut, Lock; 7/16-14 Washer Insert Hex
Block Bearing Support

Bearing, Spherical

Bolt, Hex; 7/16-14 x 1-1/2

Weldment, Steering Arm

Washer, Flat; .375 x 1.125 x .065

Nut, Lock; 3/8-16 Washer Insert Hex
Race, Bearing Thrust; .752 x 1.240 x .095
Plate, Adjustment

Bearing, Flange {P/M Bronze)

Bushing; .391 x .622 x .670

Sleeve, Pivot

Bolt, Hex; 1/2-13 x 6

Nut, Lock; 5/16-18 Washer Insert Hex
Screw, Cap; 3/8-16 x 2 Hex Socket HD
Gear, Rack

Shaft, Steering Wheel

Ring, Retaining; Int. Tooth 1.000 Shaft
Bushing, Nylon; .760 x 1.000 x .600 Flange
Insert, Steering Wheel Models 8128, 8129 & 8169
Insert, Steering Wheel Models 8179 & 8199
Nut, Lock; 5/8-11 Washer Insert Hex
Nut, Hex; 5/16-18

Strap, Rack and Pinion

Cap, Front Axle

Pin, Cotter; .09 x .75

Nut, Lock; 5/16-24 Washer Insert

Bolt, Hex; 5/16-24 x 1-3/4

Assembly, Rod End; L.H.

Washer, Flat; .438 x 1.000 x .038
Bushing, .877 x 1.004 x 1.0

Bushing, Steering Wheel

Wheel, Steering Models 8128, 8129 & 8169
Wheel, Steering Models 8179 & 8199
Nut, Lock; 5/8-11 Washer Insert Hex




STEERING - CONSUMER TRACTOR

Item No.

WWWWWWANNNRNRRRI N RN = =t b mb ook kb b
R USSR SN IS eI rwo PPN RGN~

0 W W W
COCORND

“apn
R =

Part No.

411027
23312
456007
18463
18461
411031
124589
192481
23237
271781
21084
21085
120369
126952
435507
419456
21148
21147
180149
21071
446470
456004
14998
21079
21077
21076
21078
443734
419455
454473
21075
24442
20273
10174
23376
24490
120376
21246
18785
24438
131016
418692

Q
<

—l—‘-dl\)—‘N~J—‘N—‘—‘—lNNNNI\)I\)—‘NI\)NNN—‘—‘N@Nkl\)k—‘—‘&l\)—il\)l\)—‘d(ﬂ ’

Description

Fitting, Lube; 1/4-28

Assembly, Steering Axle

Nut, Lock; 3/4-10 Washer Insert
Weldment, King Pin

Arm, Tie Rod

Fitting, Lube; 1/4-28 45 Deg. Elbow
Nut, Hex; 5/8-11

Nut, Lock; 3/8-24 Washer Insert Hex
Tube, Axle Pivot

Bolt, Hex; 3/4-10 x 4-1/2

Ball Joint, Steering

Rod, Steering Tie

Nut, Hex; 3/8-24

Bolt; 5/16-18 x 5-1/2 RD HD SQ NK
Nut, Lock; 1/2-13 Washer Insert

Nut, Lock; 7/16-14 Washer Insert Hex
Block Bearing Support

Bearing, Spherical

Bolt, Hex; 7/16-14 x 1-1/2

Weldment, Steering Arm

Washer, Flat; .375 x 1.125 x .065

Nut, Lock; 3/8-16 Washer Insert Hex
Race, Bearing Thrust, .752 x 1.240 x .095
Plate, Adjustment

Bearing, Flange (P/M Bronze)
Bushing; .391 x .622 x 670

Sleeve, Pivot

Bolt, Hex; 1/2-13 x 6

Nut, Lock; 5/16-18 Washer Insert Hex
Screw, Cap; 3/8-16 x 2 Hex Socket HD
Gear, Rack

Shaft, Steering Wheel

Ring, Retaining; Int. Tooth 1.000 Shaft
Bushing, Nylon; .760 x 1.000 x .600 Flange
insert, Steering Wheel

Wheel, Steering

Nut, Hex; 5/16-18

Strap, Rack and Pinion

Cap, Front Axle

Bushing, Steering Wheel

Washer, Flat; .656 x 1.312 x .095

Nut, Lock; 5/8-11 Washer Insert Hex

15




16

TRANSMISSION CONTROLS AND BRAKE LEVER CONTROLS

T @
Y@ ..



Item No.

SCEONOU A WN

NN NN DOV NNANNPDNONU ELDLALADLALLLABRLWWWWRWWULWWNANNNNMNRODANNDRNDN = - 22422

Part No.

11021
456004
126227
454668
417923
120392
180124

11009
121223
435507

20773
120390
411027

11074
415571

11718
180188
120238
102623

24450

24452

20772

20775
124829
179128

18381

21131

21132
138083
423302
180091
120393

11779

18396

18464
419455

11263

11329
121222
120394

24491
138078

18390
124552

18485

10174

18395

11270

18400
124925

18401

18380

18365
137185

18368

18371
120396

18372

18373

20662

11096
180077
104036
138086
177923

18387

10670
120386

18389

18386

18388

11860
120367
413534
431780

2
<

o

&
Kl

- ) ek ) D N b B b bt b A NG o B A N ek ah ek kb d d N d DD mh A D= A PORIN 2 bk d o B N O S W S S S W= NN A

Description

Bracket, Brake Pedal

Nut, Lock; 3/8-16 Washer Insert Hex
Bolt; 3/8-16 x 3/4 RD HD SQ NK
Pin, Spring; 3/16 x 1-1/4 Cap
Pin, Clevis; .250 x 1.500

Washer, Flat; .281 x .625 x .065
Bolt, Hex; 3/8-16 x 1-1/4

Pedal, Brake; R.H.

Pin, Cotter; 1/16 x .75

Nut, Lock; 1/2-13 Washer Insert
Rod

Washer, Flat; 9/16 x 1-3/8 x .109
Fitting, Lube; 1/4-28

Bushing; .505 x .74 x 1.438

Pin, Clevis; .375 x 1.531

Pin, Clevis; .375 x 1.250

Bolt, Hex; 1/2-13 x 2-3/4

Nut, Jam; 1/2-13

Screw, Set; 1/2-13 x 2 Cup Pt.
Lever, Forward-Reverse

Grip, Hand Lever

Arm, Parking Brake Lock
Washer, Nylon; .375 x .75 x .060
Nut, Jam; 3/8-16 Hex

Pin, Cotter; 1/4 x 1

Cam, Brake

Link, Front

Link, Rear

Link, Rear

Pin, Cotter; .078 x .627

Bolt, Hex; 5/16-18 x 2-1/2
Washer, Flat; .344 x .688 x .065
Spring, Comp Type; 1 x .78 x 338 LB/IN
Bracket, Weldment

Plate, Clutch Detent

Nut, Lock; 5/16-18 Washer Insert Hex
Spring, Ext; 5-1/2 x .50 x 20 Rate
Clip, Spring

Pin, Cotter; .09 x .75

Washer, Flat; .406 x .812 x .065
Link, Forward-Reverse Shifter
Pin, Clevis; .395 x .948

Shaft, Clutch Weldment

Key, Woodruff; 3/16 x 1 Hard No. 13
Spacer, .760 x 1.00 x .540
Bushing, Nylon; .760 x 1.000 x .600 Fiange
Arm, Reverse Clutch

E-Ring; .750 Shaft

Rod, Forward Clutch

Nut, Jam; 3/8-24 Hex

Rod, Reverse Clutch

Clevis, 3/8-24 Adjustable

Shaft, Cross Weldment

Pin, Cotter; .125 x 1.000

Arm, Shifter Weldment

Lever, Shift

Washer, Flat; .500 x 1.062 x .095
Spring, Comp Type; 2-3/4 x .625 x 34 Rate
Control, 2-Speed Asm.

Control, PTO

Bracket, Cross Shaft

Bolt, Hex; 5/16-18 x 3/4

Clevis, Adjustable; 1/4 x 28

Pin, Clevis; .500 x 1.213

Pin, Cotter; .125 x .750

Yoke, 1/2-20 Adjustable

Knob, Control

Washer, Lock; 3/8 SP

Rod, Shifting

Rod, PTO

Rod, 2-Speed

Cotter, Hair Pin

Nut, Hex; 1/4-28

Nut, Lock; 3/8-16 N Hex

Pin Clevis 3/8 x .750

17



TRACTOR FRAME /

,//,,’ /
// . /

i

18




Item No.

DO B LN -

9
10
1
12
13

14

15
16

17
18
19
20
21

23
24
25
26
27
28
29
30
31

32

33
34

35

37
38
39
40
41
42

NS
43
44

45
46
47
48
49
50
51
52
53

54
55
56
57
58
59
60

Part No.

11057
10969
419455
180079
160515
15707
31271
18573
180018
419454
18197
11989
120392

24448
24447
24446
1777

180021
31164
31165
31275
31276

167257

180124
24378

456004
24356
24358

180175
18362

126216
24357
18420

180122

120394
24815
21424
21423
24348
24347
17837
24608
24588

121223

120214
18416
22421
22422
14897
11058
24610
31844
24609

181700
24353
31265
10405

180024

120386

180077

180177

435507

446470

413447
24594
24595
24596 -
24600 -
31428
31429
24598
24599
31441
31305
31442
31443
31444
12391
24588
21423
24347
24644

180120
24649

Qt

AN L2 ARPNNNNNORONNNONNRRRDNOPNORNERNNAEANION wat B G o AN S LD A a W= 2D a PPN =SRNNBE=NNRRRORDONNG = = oo O)—-—A—A\I—AMSU'I—A — WO DN - - |

<

Description /

Insert, Grille Mesh

Casting, Grille

Nut, Lock; 5/16-18 Washer Insert Hex
Bolt, Hex; 5/16-18 x 1

Serew, Machine; 1/4-20 x 1/2 Pan HD C-Recess
Assembly, Hood

Assembly, Hood Com.

Tray, Battery

Bolt, Hex; 1/4-20 x .625

Nut, Lock; 1/4-20 Washer Insert
Piug, Bumper

Decal, Electrical System Warning
Washer, Flat; .281 x .625 x .065

Panel, instrument Homeowner
Panel, Instrument w/Hourmeter
Panel, Instrument w/Ammeter
Grommet, Plastic

Bolt, Hex; 1/4-20 x 7/8

Plate, Control Cover Manual
Piate, Control Cover Hydraulic
Plate, Control Cover Manual Com.
Plate, Control Cover Hydraulic Com.
Screw, Tapping; 1/4-20 x 1/2 Pan HD C-Recess
Boit, Hex; 3/8-16 x 1-1/8

Strap, Frame Ext.

Nut, Lock; 3/8-16 Washer Insert Hex
Spring, Seat

Bracket, Rear Hitch

Bolt, Hex; 1/2-13 x 1.25

Bracket, Fender Hold-Up

Bolt; 5/16-18 x 3/4 RD HD SQ NK
Bumper, Seat

Pin, Clevis; .250 x .500

Bolt, Hex; 3/8-16 x 1

Washer, Flat; .406 x .812 x .065
Bushing, Rear Fender

Seat, Intermediate Back

Seat, High Back

Weldment, Seat Pan

Weldment, Seat Pan Onan
Reflector, Red Safety

Decal, Gravely Logo

Decal, Gravely Logo

Pin, Cotter; 1/16 x .75

Washer, Lock; 5/16 SP

Strap, Fender Hold-Up

Bracket, Forward Tank

Bracket, Rear Tank

Moulding

Nut (Rim)

Stripe, L.H. Side Consumer
Stripe, L.H. & R.H. Side Commercial
Stripe, R.H. Side Consumer

Bolt, Hex; 1/2-20 x 1-1/2
Weldment, Frame

Weldment, Frame Commercial
Cotter, Hair Pin

Bolt, Hex; 1/4-20 x 1-1/4

Washer, Flat; 5/16 x 47/64 x .065
Boit, Hex; 5/16-18 x 3/4

Bolt, Hex; 1/2-13 x 1-1/2

Nut, Lock; 1/2-13 Washer Insert
Washer, Flat; .375 x 1.125 x .065
Nut, Lock; 5/16-18 Type N Hex
Decal, Model 8102

Decal, Model 8122

Decal, Model 8123

Decal, Model 8183-T

Decal, Model 8162-B

Decal, Model 8163-B

Decal, Model 8162-T

Decal, Model 8163-T

Decal, Model 8128

Decal, Model 8129

Decal, Model 8169

Decal, Model 8179 A\
Decal, Model 8199

Assembly, Door

Decal; Gravely Logo

Seat, High Back

Weldment, Seat Pan (Onan)
Bracket, Fuel Pump

Bolt, Hex; 3/8-16 x .750

Pump, Electric Fuel

Circle “A? Pertains to Tractor Model 8179 Only.

19



: REAR HITCH FOR MODELS
8102, 8122, 8123, 8128, 8129, 8162-B, 8163-B AND 8169 /

Item No. Part No. Qty. Description

1 180179 8 Bolt, Hex; 1/2-13 x 1-3/4

2 435507 8 Nut, Lock; 1/2-13 Washer Insert
3 20450 2 Arm, Rear Hitch

4 19517 1 Plate, Hitch

REAR HITCH FOR MODELS
8162-T, 8183-T, 8163-T, 8179 AND 8199

item No.  Part No. Qty. Description

1 180179 10 Bolt, Hex; 1/2-13 x-1-3/4

2 435507 10 Nut, Lock; 1/2-13 Washer Insert

3 21421 1 Weldment, Drawbar 817

4 19517 A Plate, Hitch

57 21418 2 Bracket, Hitch Plate

6 418692 2 Nut, Lock; 5/8-11 Washer Insert Hex
7 271723 2 Bolt, Hex; 5/8-11 x 2




ENGINE, FUEL SYSTEM AND EXHAUST SYSTEM FOR MODELS

8102, 8122, 8123, 8128 AND 8129

ttem No.

SRI3veNoO RN

14
15
16
17
18
19
20
21
22

24
25
26
27
28
29
30
31
32
33
34
a5
36
37
38
39
40
41
42
43
44
45
46
47

Part No.

14897
18563
7216
21482
12383
21415
416430
11772
11774
181566
120214
11773
24446
24448
421705
19492
18509
11771
180175
120396
18344
18343
18342
18341
18346
10629
18347
180146
131100
20555
421648
18340
18345
31848
114798
10862
12019
12009
14728
18543
7331
120380
160515
120375
18522
11202
22422
22421

Q
-k ok b e b b od b o d ek b e ok ik ok b b DWW PO AN BB SR NN D= N l‘z

&

Description

Moulding

Valve, Fuel; 90 Deg Reverse Flow
Clamp, Fuel Hose

Hose, Fuel

Tank, Fuel

Gauge, Gas

Nut, Lock; 1/4-28 Type N Zinc
Washer, Friction

Washer, Spring

Bolt, Hex; 1/4-28 x 3/4

Washer, Lock; 5/16 SP

Assembly, Knob and Lever

Panel, Instrument w/Ammeter
Panel, Instrument

Screw, Cap; 5/16-18 x 3/4 Socket HD
Header, Exhaust

Assembly, Throttle Conduit 812
Assembly, Choke Conduit 812
Bolt, Hex; 1/2-13 x 1.25

Washer, Fiat; .500 x 1.062 x .095
Ring, Retaining; 1.125 Shaft

Gear, Spur and Bevel; Input

Race, Bearing Thrust; 1.127 x 1.740
Bearing, Thrust; 1.127 x 1.740 x .078
O-Ring; 3.000 x 3.188 x .094

Tie, Cable

O-Ring; 2.500 x 2.750 x .125

Bolt, Hex; 7/16-14 x 1-1/8
Washer, Lock; 7/16 SP Heavy
Adpater, Engine

Screw, Cap; 7/16-14 x 1 Socket Head
Gasket, Adaptor

Key, Square; .250 x 1.250

Fuel Filter

Elbow, 1/4 Ball Sleeve Asm.
Decal, Air Cleaner Instruction
Bracket, Fuel Line Support
Connector, to Pump Fuel Line
Clamp, Muffler

Muffler, Exhaust

Clip, Speed

Washer, Lock; 1/4 SP

Screw, Mach; 1/4-20 x 1/2 Pan HD
Nut, Hex; 1/4-20

Bracket

Gasket, Exhaust

Bracket, Rear Tank

Bracket, Forward Tank

21




ENGINE, FUEL SYSTEM AND EXHAUST SYSTEM FOR MODELS

8162-T, 8163-T AND 8183-T

item No.  Part No.

1 18563
2 7216
3 20560
4 12383
5 21415
6 14897
7 10629
8 416430
9 11772
10 11774
11 181566
12 18341
13 11773
14 24447
15 20565
16 23300
17 180177
18 10862
19 23290
20 421705
21 23279
22 23299
23 14728
24 144811
25 23280
26 23301
27 120396
28 23277
29 120382
30 120214
31 31848
32 454475
33 18517
34 103909
35 18427
36 180128
37 18344
38 18343
39 18342
40 7331
41 18347
42 18346
43 22422
44 22421

22

B A A AN AR WA st S AWSBARNNBAEN—SAN2BRRNN SRS LSO S22 lg

Description

Valve, Fuel; 90 Deg. Reverse Flow
Clamp, Fuel Hose

Hose, Fuel; 67 Inches

Tank, Fuel

Gauge, Gas

Moulding »

Tie, Cable

Nut, Lock; 1/4-28 Type N Zinc
Washer, Friction

Washer, Spring

Bolt, Hex; 1/4-28 x 3/4

Bearing, Thrust; 1.127 x 1.740 x .078
Assembly, Knob and Lever

Panel, instrument w/Hourmeter
Assembly, Choke Conduit

Shield, Muffler

Bolt, Hex; 1/2-13 x 1-1/2

Decal, Air Cleaner Instruction
Gasket, Exhaust; Onan

Screw, Cap; 5/16-18 x 3/4 Socket HD
Weldment, Exhaust Header R.H.
Muffler

Clamp, Muftfler

Screw, Tapping; 10-12 x 1/2 Pan HD C-Recess

Bracket, Muffler

Extension, Muffler

Washer, Flat; .500 x 1.062 x .095
Weldment, Exhaust Header L.H.

Washer, Lock; 3/8 SP

Washer, Lock; 5/16 SP

Fuel Filter

Screw, Cap; 3/8-16 x 1-3/4 Hex Socket HD
Seal, Oil; 1.125 x 1.628 x .250

Key, Woodruff; .250 x 1.125 Soft

Adaptor, Engine (Onan NB CCK Engine)
Bolt, Hex; 3/8-16 x 1-3/4

Ring, Retaining; 1.125 Shaft

Gear, Spur and Bevel, Input

Race, Bearing Thrust; 1.127 x 1,740 x.060
Clip, Speed

O-Ring: 2.500 x 2.75 x .125

0O-Ring; 3.000 x 3.188 x .094

Bracket, Rear Tank

Bracket, Forward Tank




ENGINE, FUEL SYSTEM AND EXHAUST SYSTEM FOR MODELS

Item No.

1
2
3
4
5
6
7
8
9

8162-B, 8163-B AND 8169

Part No.

18563
7216
20560
12383
21415
10629
14897
416430
11772
11774
181566
18343
11773
24447
24448
20565
20942
18344
18342
180146
180175
120396
18341
18346
18347
131100
421648
20555
18340
18543
18345
31848
456004
10866
20579
127793
20580
14728
120368
20581
180124
22422
22421

o]

e
N

b ok ch ed b ok b ok o b ek b ok kb A () b ARk A A NSRS AN

Description

Valve, Fuel; 90 Deg Reverse Flow
Clamp, Fuel Hose

Hose, Fuel; 67 Inches

Tank, Fuel

Gauge, Gas

Tie, Cable

Mouiding

Nut, Lock; 1/4-28 Type N Zinc
Washer, Friction

Washer, Spring

Bolt, Hex; 1/4-28 x 3/4

Gear, Spur and Bevel, Input
Assembly, Knob and Lever
Panel, Instrument w/Hourmeter
Panel, Instrument

Assembly, Choke Conduit 816S
Assembly, Throttle Conduit 816S
Ring, Retaining; 1.125 Shaft
Race, Bearing Thrust; 1.127 x 1.740 x .060
Bolt, Hex; 7/16-14 x 1-1/8

Bolt, Hex; 1/2-13 x 1.25

Washer, Flat; .500 x 1.062 x .095
Bearing, Thrust; 1.127 x 1.740 x .078
O-Ring; 3.000 x 3.188 x .094
0O-Ring; 2.500 x 2.750 x .125
Washer, Lock; 7/16 SP Heavy
Screw, Cap; 7/16-14 x 1 Socket Head
Adaptor, Engine

Gasket, Adaptor

Muftier, Exh

Key, Square; .250 x 1.250

Fuel Filter

Nut, Lock; 3/8-16 Washer Insert Hex
Nut, Conduit 1" Pipe

Nipple, Pipe 1 x 6

Pipe, 1 In. Eibow

Nipple, Pipe; 1" x 8.4" Special
Clamp, Muffler

Nut, Hex; 5/16-24

Support, Exhaust

Bolt, Hex; 3/8-16 x 1-1/4
Bracket, Rear Tank

Bracket, Forward Tank

23



24

ENGINE, FUEL SYSTEM AND EXHAUST SYSTEM FOR MODEL
8199

item No.

WWWWRANRNMNDNNNRNROR = = 22—
mm—aowmwmmhwmaowmumm»mw-ao“’m“‘-”o“*w'\)-‘

W W W
[ RTINS

37
38
39

Part No.

18563
7216
31447
12383
21415
14897
10629
416430
11772
11774
181566
18341
11773
24446
20565
31719
18344
18342
31720
120214
421705
31718
23290
180079
7331
22421
120396
22422
120382
18346
18347
454475
18517
103909
18427
180128
18344
18343
31848

_._;_;(.)_A_a_;_gd.am_ng_;.;_;m_.Am.amg..‘m_;m_a_;_a_a_.a;m_;_.d;;.d Ig

Description

Valve, Fuel; 90 Deg Reverse Flow
Clamp, Fuel Hose

Fuel Hose

Tank, Fuel

Gauge, Gas

Moulding

Tie, Cable

Nut, Lock; 1/4-28 Type N Zinc
Washer, Friction

Washer, Spring

Bolt, Hex; 1/4-28 x 3/4

Bearing, Thrust; 1.127 x 1.740 x .078
Assembly, Knob and Lever
Panel, Instrument w/Ammeter
Assembly, Choke Conduit
Muffler, Exhaust

Ring, Retaining; 1.125 Shaft
Gear, Spur and Bevel Input
Clamp, Muffler

Washer, Lock 5/16 Reg

Screw, Cap; 5/16-18 x 3/4 Socket HD
Header, Exhaust

Gasket, Exhaust Onan

Bolt, Hex; 5/16-18 x 1-1/8

Clip Speed

Bracket, Forward Tank

Washer, Flat; .531 x 1.062 x .095
Bracket, Rear Tank

Washer, Lock; 3/8 SP

0O-Ring; 3.000 x 3.188 x .094
O-Ring; 2.500 x 2.750 x .125
Screw, Cap; 3/8-16 x 1-3/4 Hex Socket HD
Seal, Oil; 1.125 x 1.628 x .250
Key, Woodruff; .250 x 1.125 Soft

Adaptor, Engine (Onan NB CCK Engine)
Bolt, Hex 3/8-16 x 1.75 W

Ring, Retaining; 1.125 Shaft
Gear, Spur and Bevel, Input
Fuel Filter




ENGINE, FUEL SYSTEM AND EXHAUST SYSTEM FOR MODELS

Item No.

NN NN AR = b b od b b b b
ODNBEWNACOONDNERN AP NDO L WN -

N NN
WL~

[N S, 6 e b b A A LD DS D WWWWWWWWw
g&wmaogm\lmmAmm—aoomwmmbwm-A

56

18563
7216
23313
12383
21415
148897
10629
416430
11772
11774
181566
18344
11773
24446
15752
19689
180177
446354
10862
180079
120214
21413
10866
144138
19347
19599
120396
19598
120382
180124
31848
454475
18517
103909
18427
7331
19690
120375
18522
180128
18347
18346
18341
18342
18343
22422
22421
13502
24648
24649
24644
180020
456004
180120
419454
24645

AMNNN-A-AMN—I—A—AM_‘—A—Am—‘.d-A_A—A_A_A—A_A'\)N—A_A_A—I-A_A—AAA—ANA—A—A_ANAJ—Ad_‘m’\)_‘—hdma

>

3
S

Wy

Description

Valve, Fuel, 900EG Reverse Flow
Clamp, Fuel Hose

Hose, Fuel; 66 In.

Tank, Fuel

Gauge, Gas

Moulding

Tie, Cable

Nut, Lock; 1/4-28 Type N Zinc
Washer, Friction

Washer, Spring

Bolt, Hex; 1/4-28 x 3/4

Ring, Retaining; 1.125 Shaft
Assembly, Knob and Lever
Assembly, Instrument Panel 8177
Control

Assembly, Conduit

Bolt, Hex; 1/2-13 x 1-1/2
Washer, Flat; 5/16 x 7/8 x .065
Decal, Air Cleaner Instruction
Bolt, Hex; 5/16-18 x 1

Washer, Lock; 5/16 SP

Shield, Muffler

Nut, Conduit 1” Pipe

Elbow, Pipe 1 In. 45 Deg.

Pipe, Exhaust

Flywheel, Aux. Model 816
Washer, Flat; .500 x 1.062 x .095
Bolt, Special; 7/16-14 x 5
Washer, Lock; 3/8 SP

Bolt, Hex; 3/8-16 x 1-1/4

Fuel Filter;

Screw, Cap; 3/8-16 x 1-3/4 Hex Socket HD
Seal, Gil; 1.125 x 1.628 x .250
Key, Woodruff; .250 x 1.125 Soft
Adaptor, Engine (Onan NB CCK Engine)
Clip, Speed

Bracket, Control Cable

Nut, Lock; 1/4-20

Bracket

Bolt, Hex; 3/8-16 x 1-3/4

O-Ring; 2.500 x 2.750 x .125
O-Ring; 3.000 x 3.188 x .094
Bearing, Thrust; 1.127 x 1.740 x .078
Race, Bearing Thrust; 1.127 x 1.740 x .060
Gear, Spur and Bevel, Input
Bracket, Rear Tank

Bracket, Forward Tank
Connector

Fitting, Fuel Pump 900 Elbow
Pump, Electric Fuel

Bracket, Fuel Pump

Bolt, Hex; 1/4-20 x 3/4

Nut, Lock; 3/8-16 Washer Insert Hex
Bolt, Hex; 3/8-16 x .750

Nut, Lock; 1/4-20 Washer Insert
Hose, Fuel Pump Inlet

SRR

25



26

ELECTRIC SYSTEM FOR MODELS
8122 AND 8123

Item No.

ARAWWWWWWWWWWNNRNMNMNANRR RN - = = ottt
R B888Y8nRERUEER N RUN2CveIcnrwIo@®NOO RO~

b
[X3 S

Part No.

159920
11289
454646
11030
11334
11763
19534
11286
11031
22122
120375
120380
18009
21416
11337
419454
120392
24448
160541
14893
18587
18570
19666
19223
20916
107354
180018
21425
20660
120385
12386
7277
11676
18573
7274
10629
11027
159947
10413
6980
19667
12375
180021

A b AN D DO Dbt A RNDA A AN AN A ad = Dt N=LON A2 SO 2N SRS Ig

Description

Screw, Mach; 10-24 x 1/2 Pan HD C-Recess
Panel, Front Light

Lamp; No. 1073

Clip, Light Mtg.

Assembly, Lamp Reflector

Nut, Wire

Wire, Headlight

Clip, Wire

Cable, Starter

Harness, Wiring; 810 & 812

Nut, Hex; 1/4-20

Washer, Lock; 1/4 SP

Regulator, Rectifier

Fuse, Panel

Switch, Light

Nut, Lock; 1/4-20 Washer Insert
Washer, Flat; .281 x .625 x .065
Panel Instrument Consumer
Screw, Machine; 1/4-20 Pan HD
Fuse, 30 Amp Acc-30

Nut, Special; Light Switch

Key, Ignition Switch

Nut, Jam; 9/16-24 Indak 83024
Switch, Ignition Indak J463-A
Switch, Interlock

Nut, Stamped; 9/16-18

Bolt, Hex; 1/4-20 x .625

Wire, Instrument Panel

Bracket, Switch

Washer, Flat; .188 x .562 x .049
Hook, Battery

Switch, Mag; Delco 1466, Prestolite EO17811
Nut, Speed; 1/4-20

Tray, Battery

Battery, 12V

Tie, Cable

Bracket, Battery Hold Down
Screw, Mach; 10-24 x 3/4 Pan HD C-Recess
Nut, Wing; 1/4-20 Washer Insert
Cable, Negative Battery

Washer, Lock; 9/16 Int Tooth, Indak 85013
Cable, Battery to Magnetic Switch
Bolt, Hex; 1/4-20 x 7/8




ELECTRIC SYSTEM FOR MODEL

Item No.

RO RIRIR = b b od od b b b 2
COVNNNEWN SOOI NONAERN 2PN EWON

30
31
32
33

Part No.

159920
11288
20916
20660

180018
11031
24754
10629

120385
21425

107354
24858

419454

120392
24448
12375

159947
11030
19666
18570
19667
19223
11676

7277
21416
12386
18573

7274
11027

180021
10413

6980
24449

-
ok

- ) e e N = b kb ok i B D b b PO G b ek md DD b e 0D = R) A ,g

8102

Description

Screw, Mach; 10-24 x 1/2 Pan HD C-Recess
Panel, Front

Switch, Interlock

Bracket, Switch

Bolt, Hex; 1/4-20 x .625

Cable, Starter

Harness, Wiring 3 Amp

Tie, Cable

Washer, Flat; .188 x .562 x .049

Wire Instrument Panel

Nut, Stamped; 9/16-18

Fuse, 5 Amp 3 AG5

Nut, Lock; 1/4-20 Washer Insert

Washer, Flat; .281 x .625 x .065

Panel, Instrument Homeowner

Cable, Battery to Magnetic Switch

Screw, Mach; 10-24 x 3/4 Pan HD C-Recess
Clip, Light Mtg.

Nut, Jam; 9/16-24 indak 83024

Key, Ignition Switch

Washer, Lock; 9/16 Int. Tooth, indak 85013
Switch, Ignition Indak J463-A

Nut, Speed; 1/4-20

Switch, Mag; Delco 1466, Prestolite EO 17811
Fuse, Panel

Hook, Battery

Tray, Battery

Battery, 12V

Bracket, Battery Hold Down

Bolt, Hex; 1/4-20 x 7/8

Nut, Wing; 1/4-20 Washer Inert

Cable, Negative Battery

Plug, Button (Light Switch)

27




28

ELECTRIC SYSTEM FOR MODELS
8128 AND 8129

Item No.

WO~ HEWN -

Part No.

159920
11289
454646
11030
11334
11763
19534
11286
11031
22122
120375
120380
18009
21416
11337
419454
120392
24446
160541
21426
18587
18570
19666
19223
20916
107354
180018
21425
20660
120385
12386
7277
11676
18573
7274
10629
11027
159947
10413
6980
19667
12375
180021
14893
21414
21848
180020

Qt

<

NI C S UINEY JUNIUIFGUGY LR R LI X I CINIPOSUNPINRIN LY NSNS N A S e et R I

Description

Screw, Mach; 10-24 x 1/2 Pan HD C-Recess
Panel, Front Light

Lamp; No. 1073

Clip, Light Mtg.

Assembly, Lamp Reflector

Nut, Wire

Wire, Headlight

Clip, Wire

Cable, Starter

Harness, Wiring; 810 & 812

Nut, Hex; 1/4-20

Washer, Lock; 1/4 SP

Regulator, Rectifier

Fuse, Panel

Switch, Light

Nut, Lock; 1/4-20 Washer Insert
Washer, Flat; .281 x .6256 x .065
Panel, Instrument w/Ammeter
Screw, Machine; 1/4-20 Pan HD
Wire, Hourmeter

Nut, Special; Light Switch

Key, Ignition Switch

Nut, Jam; 9/16-24 Indak 83024
Switch, [gnition Indak 1463-A
Switch, Interlock

Nut, Stamped; 9/16-18

Bolt, Hex; 1/4-20 x .625

Wire, Instrument Panel

Bracket, Switch

Washer, Flat; .188 x .562 x .049
Hook, Battery

Switch, Mach; Deico 1466, Prestolite EO17811
Nut, Speed; 1/4-20

Tray, Battery

Battery, 12V

Tie, Cable

Bracket, Battery Hold Down
Screw, Mach; 10-24 x 3/4 Pan HD C-Recess
Nut, Wing; 1/4-20 Washer Insert
Cable, Negative Battery

Washer, Lock; 9/16 Int Tooth, Indak 85013
Cable, Battery to Magnetic Switch
Bolt, Hex; 1/4-20 x 7/8

Fuse, 30 Amp Acc-30

Hourmeter

Gauge; Ammeter

Bolt, Hex; 1/4-20 x 3/4




ELECTRIC SYSTEM FOR MODELS
8162-T, 8163-T AND 8183-T

Item No.

OO NOUNHWN =

Part No.

159920
11289
454646
11030
11334
11763
19534
11286
23310
23304
120375
120380
18009
21416
11337
419454
120392
24447
160541
21414
18587
18570
19666
19223
20916
107354
180018
21425
20660
120385
12386
7277
11676
18573
7274
10629
11027
159947
10413
6980
19667
12375
180021
14893
21426
180020

Description

Screw, Mach; 10-24 x 1/2 Pan HD C-Recess
Panel, Front Light

Lamp; No. 1073

Clip, Light Mtg.

Assembly, Lamp Reflector

Nut, Wire

Wire, Headlight

Clip, Wire

Cable, Battery

Harness, Wiring

Nut, Hex; 1/4-20

Washer, Lock; 1/4 SP

Regulator, Rectifier

Fuse, Panel

Switch, Light

Nut, Lock; 1/4-20 Washer Insert
Washer, Flat; .281 x .625 x .065
Panel, Instrument w/Hourmeter
Screw, Machine; 1/4-20 Pan HD
Hourmeter

Nut, Special; Light Switch

Key, Ignition Switch

Nut, Jam; 9/16-24 Indak 83024
Switch, Ignition Indak J463-A
Switch, Interlock

Nut, Stamped; 9/16-18

Bolt, Hex; 1/4-20 x .625

Wire, instrument Panel

Bracket, Switch

Washer, Flat; .188 x .562 x .049
Hook, Battery

Switch, Mach; Delco 1466, Prestolite EO17811
Nut, Speed; 1/4-20

Tray, Battery

Battery, 12v

Tie, Cable

Bracket, Battery Hold Down
Screw, Mach; 10-24 x 3/4 Pan HD C-Recess
Nut, Wing; 1/4-20 Washer Insert
Cable, Negative Battery

Washer, Lock; 9/16 Int Tooth, Indak 85013
Cable, Battery to Magnetic Switch
Bolt, Hex; 1/4-20 x 7/8

Fuse, 30 Amp Acc-30

Wire, Hourmeter

Bolt, Hex; 1/4-20 x 3/4

29



30

ELECTRIC SYSTEM FOR MODEL

Item No.

Part No.

159920
11289
454646
11030
11334
11763
19534
11286
12375
22121
11763
20577
10629
21416
11337
419454
120392
24447
23550
20777
18587
18570
19666
20564
20916
107354
19667
180018
20660
159947
12386
7277
11676
18573
7274
180021
11027
120385
10413
6980
180020
21414
24756
21425
14893

Qty.

[ N N k)

-
N

,_ny\;_a..a_g_.y\);;_a_‘_a_a_a_nmg_am_A_Am_;_._._a_;_A_.;;m_a_a

8169

Description

Screw, Mach; 10-24 x 1/2 Pan HD C-Recess
Panel, Front Light

Lamp; No. 1073

Clip, Light Mtg.

Assembly, Lamp Reflector

Nut, Wire

Wire, Headlight

Clip, Wire

Cable, Battery to Magnetic Switch
Harness, Wiring

Nut, Wire

Cable, Starter

Tie, Cable

Fuse, Panel

Switch, Light

Nut, Lock; 1/4-20 Waskher Insert
Washer, Flat; .281 x .625 x .065
Panel, Instrument w/Hourmeter
Wire, Hourmeter

Wire, Headlights

Nut, Special; Light Switch

Key, Ignition Switch

Nut, Jam; 9/16-24 Indak 83024
Switch, Ignition Indak D463-A
Switch, Interlock

Nut, Stamped; 9/16-18

Washer, Lock; /16 Int Tooth, Indak 85013
Bolt, Hex; 1/4-20 x .625
Bracket, Switch

Screw, Mach; 10-24 x 3/4 Pan HD C-Recess
Hook, Battery

Switch, Mag.

Nut, Speed; 1/4-20

Tray, Battery

Battery, 12V

Bolt, Hex; 1/4-20 x 7/8

Bracket, Battery Hold Down
Washer, Flat; .188 x .562 x .049
Nut, Wing; 1/4-20 Washer Insert
Cable, Negative Battery

Bolt, Hex; 1/4-20 x 3/4
Hourmeter

Eyelet

Wire, Instrument Panel

Fuse, .30 Amp Acc-30

iy 44
g,

A’




ELECTRIC SYSTEM FOR MODEL
8199

item No.

& w w QMWQQNNMNNMNMNNJAA—A—I—a-h—A—A—A
iogm&)‘mgAQN—to(om\‘mmA@M_‘me\‘mm&wm_‘o‘nm\l@m&w'\)—‘

b
w N

Part No.

159920
11289
454646
11030
11334
11763
19534
11286
31450
31717
180020
21848
21414
21416
11337
419454
120392
24446
14893
21426
18587
18570
19666
19223
20916
107354
180018
21425
20660
120385
12386
7277
11676
18573
7274
10629
11027
159947
10413
6980
19667
12375
180021

Qty.

_._A_._.N,p..A@_A_._g_;y\;;;_.m(,)_‘m_._a_ndm_..d.;m_._a\_;_n_;_;_an_;.d_agm_n;;

Description

Screw, Mach; 10-24 x 1/2 Pan HD C-Recess
Panel, Front Light

L.amp; No. 1073

Clip, Light Mtg.

Assembly, Lamp Reflector

Nut, Wire

Wire, Headlight

Clip, Wire

Cable, Starter

Harness, Wiring

Bolt, Hex; 1/4-20 3/4

Gauge Ammeter

Hourmeter

Fuse, Panel

Switch, Light

Nut, Lock; 1/4-20 Washer Insert
Washer, Flat; .281 x .625 x .065
Panel, Instrument w/Ammeter
Fuse, 30 Amp Acc-30

Wire, Hourmeter

Nut, Special; kight Switch

Key, Ignition Switch

Nut, Jam; 9/16-24 indak 83024
Switch, Ignition Indak 1463-A
Switch, Interlock

Nut, Stamped; 9/16-18

Bolt, Hex; 1/4-20 x .625

Wire, Instrument Panel

Bracket, Switch

Washer, Flat; .188 x .562 x .049
Hook, Battery

Switch, Mach; Delco 1466, Prestolite EO17811
Nut, Speed; 1/4-20

Tray, Battery

Battery, 12V

Tie, Cable

Bracket, Battery Hold Down
Screw, Mach; 10-24 x 3/4 Pan HD C-Recess
Nut, Wing; 1/4-20 Washer Insert
Cable, Negative Battery

Washer, Lock; 9/16 Int Tooth, Indak 85013
Cable, Battery to Magnetic Switch
Bolt, Hex; 1/4-20 x 7/8

31



32

ELECTRIC SYSTEM FOR MODEL
8179

Item No.

OO~NOG &b WK =+

Part No.

159920
11289
454646
11030
11334
11763
120385
11286
20889
24755
11763
21426
24649
21416
11337
419454
120392
24446
180020
24647
18587
18570
18585
18207
20916
107354
21425
180018
20660
14893
12386
18586
180021
18573
7274
10629
11027
159947
10413
6980
24769
21414
24655
21848

Qty.

A A R B S D o e N A ROIN AR b ek o AR s NN o D= AW

Description

Screw, Mach; 10-24 x 1/2 Pan HD C-Recess
Panel, Front Light

Lamp; No. 1073

Clip, Light Mtg.

Assembly, Lamp Reflector
Nut, Wire

Washer, Flat; .188 x .562 x .049
Clip, Wire

Cable, Battery

Harness, Wiring T Tractors
Nut, Wire

Wire, Hourmeter

Pump, Electric Fuel

Fuse, Panel

Switch, Light

Nut, Lock; 1/4-20 Washer Insert
Washer, Flat; .281 x .625 x .065
Panel, Instrument w/Ammeter
Bolt, Hex; 1/4-20 x 3/4

Wire, Fuel Pump Ground

Nut, Special; Light Switch

Key, ignition Switch

Nut, Jam; 5/8-32

Switch, ignition

Switch, Interlock

Nut, Stamped; 9/16-18

Wire, instrument Panel
Bolt, Hex; 1/4-20 x .625
Bracket, Switch

Fuse, 30 Amp Acc-30

Hook, Battery

Washer, Lock; 5/8 Int Tooth
Bolt, Hex; 1/4-20 x 7/8

Tray, Battery

Battery, 12V

Tie, Cable

Bracket, Battery Hold Down
Screw, Mach; 10-24 x 3/4 Pan HD C-Recess
Nut, Wing; 1/4-20 Washer Insert
Cable, Negative Battery

Wire, Amp Meter

Hourmeter

Wire, Fuel Pump

Gauge, Ammeter




ELECTRIC SYSTEM FOR MODELS
8162-B AND 8163-B

item No.

OB NDHDO AW =

Part No.

159920
11289
454646
11030
11334
11763
19534
11286
12375
22121
11763
20577
10629
21416
11337
419454
120392
24448
14893
21425
18587
18570
19666
20564
20916
107354
19667
180021
20660
159947
12386
2777
11676
18573
7274
20777
11027
120385
10413
6980

SNBSS ol SR DWW AR e SR 2 e B S B 0D e e Do AW B '2

Description

Screw, Mach; 10-24 x 1/2 Pan HD C-Recess
Panel, Front Light

Lamp; No. 1073

Clip, Light Mtg.

Assembly, Lamp Reflector

Nut, Wire

Wire, Headlights

Clip, Wire

Cable, Battery to Magnetic Switch
Harness, Wiring

Nut, Wire

Cable, Starter

Tie, Cable

Fuse, Panel

Switch, Light :

Nut, Lock; 1/4-20 Washer Insert
Washer, Flat; .281 x .625 x .065
Panel, Instrument Consumer
Fuse, 30 Amp Acc-30

Wire, Instrument Panel

Nut, Special

Key, Ignition Switch

Nut, Jam; 9/16-24

Switch, Ignition

Switch, Interlock

Nut, Stamped; 9/16-18 x 7/8
Washer, Lock Int Tooth

Boit, Hex; 1/4-20 x 7/8

Bracket, Switch

Screw, Mach. 10-24 Pan HD
Hook, Battery

Switch, Magnetic

Nut, Speed; 1/4-20

Tray, Battery

Battery, 12V

Wire, Headlight

Bracket, Battery Hold Down
Washer, Flat; 3/16 x 9/16 x .049
Nut, Wing; 1/4-20 Washer Insert
Cable, Negative Battery

i o
2

33




FRONT AND REAR WHEEL

Item No Part No. Qt_y Decription
1 18448 2 Spacer
2 18446 2 Bearing, Cone
3 18445 2 Bearing, Cup LM 11910
4 18447 1 Seal
5 11190 1 Tire, Front; 16 x 6.50-8
31280 1 Tire, Front; 16 x 7.50-8
6 11191 2 Assembly, Valve Stem
7 131016 1 Washer, Flat; .656 x 1.312 x .095
8 418692 1 Nut, Lock; 5/8-11 Washer Insert Hex
9 18449 1 Cap
10 18442 1 Assembly, Front Wheel 16 x 6.50-8
31425 1 Assembly, Front Wheel 16 x 7.50-8
11 18052 1 Hub, Wheel
12 18055 1 E-Ring; 1.125 Shaft
13 12744 5 Bolts, Hub; 7/16-20 x 3/4 (Special)
14 11194 1 Tire, Rear, 23 x 8.50-12
31278 1 Tire, Rear; 23 x 10.50-12
15 11195 1 Rim, Weldment
16 11705 1 Assembly, Rear Wheet 23 x 8.50-12
31424 1 Assembly, Rear Wheel 23 x 10.50-12
17 102897 1 Screw Set 3/8-16 x 1-1/4 SQ HD Cup
18 187184 1 Key, Woodruff; .250 x 2.125 Soft Point
19 18443 1 Rim, Front Wheel Assm.

34




WIRING DIAGRAM FOR
8102

dﬂjﬁ_no_ 1
NEO »0s
12 v BATYTERY oRANaE

IGNITION
i SWITCH

FWD REV INTERLOCK
SWITCH

£\ SOLENOID
e SWITCH

FUSE

Q—wnm—'
PTO INTERLOCK |

STARTER
SWITCH MOTOR

LIGHT BLUE

WIRING DIAGRAM FOR
8122 AND 8123

HEAD LIGHTS
" \@AQ/Q/
NUT
BLACK
.2
REGULATOR > neo
RECTIFIER 2

BROWN.

RED
NEG roS
12 V. BATTERY
= rWHITE

IGNITION

LIGHT
- SWITCHE 2 e SWITCH
- AND WHITE N J —
FWD REV INTERLOCK
SWITCH
FUSE &=
ra= SOLENOID
e SWITCH ‘
Qnown
BROWN e () g RE D cEEn——
pro SI:II;:::‘OCK STARTER
MOTOR
50

[ 1871}

BLUE

35




36

WIRING DIAGRAM FOR
8128 AND 8129

HEAD LIGHTS

A
wint AMMETER
NUT @

BLACK
LACK:

M 4
ueuuroar, N sl reo
RECTIFIER 2 H NEG rOS
12 vV BATTERY thown .

IGNITION
SWITCH

[ECiRE=
SWITCH

84
AND WHITE

BLACK: ) T JIGHT BLUE

6b H FWD REV INTERLOCK
Fuse £ SWITCH
HOUR METER <= SOLENOID
e SWITCH
Rha
Qnown @I;‘g.
= [
rowN 4 'h!@‘;g D enmm—

PTO INTERLOCK
SWITCH

STARTER

st

WIRING DIAGRAM FOR
8162-T, 8163-T AND 8183-T

HEAD LIGHTS

wink
NUT

BLACK

[ ——

REGULATOR RED P“p—
RECTIFIER 05
ERY

BROWN

12 v BATT
FWHITE
LIGHT IGNITION
= SWHCHS 2 e SWITCH

AND WHITE
/ C IGHT BLUE

N—sLACK
f FWD REV INTERLOCK
* - SWITCH

HOUR METER Fuse % SOLENOID

Qnowu

|mOWN ————¢

PTO INTERLOCK
SWITCH

- wiiTe -5

" DARK BLUE e




WIRING DIAGRAM FOR
8162-B AND 8163-B

HEAD LIGHTS

wias -
NYT R
BLACK

W -

- 12 V BATTERY onance
LIGHTY IGNITION
swncn?i;- E SWITCH
—Yitlow — o

—LIONT 8

FWD REV INTERLOCK
NuUT

SWITCH

= SOLENOID
l £ “SWITCH
&

FUSE

Q—"“

Sl

' -
A5

!

B

PTO INTERLOCK

SWITCH STARTER
v i1
(11 | “I
ENGINE ruse i
IGNITION
TERMINAL m:—’_
WHITE
i
[ |

WIRING DIAGRAM FOR

8199

HEAD LIGHTS

wiRe W AMMETER
NUT |

,L(:::J

IID#

BMOWN-

he i

IGNITION
SWITCH

FWD REV INTERLOCK
SWITCH

SOLENOID

Qnowu
mown ————¢
PTO INTERLOCK

STARTER
SWITCH MOTOR
L

R — | S

DARK BLUE

37




38

WIRING DIAGRAM FOR
8169

HEAD LIGHTS

wiRe ~
NUT
BLACK
INTR) T— !:: (:::
RED e
NEG rOS
12 V BATTERY ORANGIE
9
IGNITION
HOUR METER SWITCH
BLACK
— YELLOW rep
[~ DARK BLUE
oy FWD REV INTERLOCK
N SWITCH

— WHITE

SOLENOID

= SWITCH

PTO INTERLOCK
SWITCH

’

ENGINE

IGNITION

TERMINAL
WHITE

WIRING DIAGRAM FOR
8179

HEAD LIGHTS
wige AMMETER
BLACK
E—@-—ll“l}
YT RED
X nNto ros
12 V BATTERY pLack
WHITE <
IGNITION
wirte _.J SWITCH
LIGHT ELECTRIC [ "¢ —
SWITCH £ FUEL PUMP - P=—suacx
BLACK H g ‘q—““"_J
a
WHITE FWD REV INTERLOCK
SWITCH

METER @—now»——— oRANGI
PTO INTERLOCK STARTER

SWITCH MOTOR

IGNITION (o)
coin

v
o]
|

SLACK AND WHITE

E: !

ST
P _j Nurt

ENGINE




